Choose Category

     Quick Search   Minimize
  

Product List
CSC 9960 Console Assembly
Quantity 
 

 

 

KeyQtyPart #Description
11305-645 Console housing half Right
21305-654 Console Includes wiring harness and items # 5 and 13 See tech manual for breakdown
21305-654RB Console Rebuilt console
31305-748 Jumper
41150-050 Grommet
51154-426 Cover Buzzer control
61305-657 Foot switch See tech manual for breakdown
74102-053Self-retaining nut 5/16”
(Not Available)
81305-646 Console housing half Left
94108-017Lock washer 5/16”
(Not Available)
104100-100Bolt 5/16” x 3/4”, Grade 5
(Not Available)
114106-057Machine screw 1/4” x 1/2”
(Not Available)
124102-085Lock nut 1/4”, Flanged
(Not Available)
131154-425 Buzzer
141153-132 Decal Monitor & Lube, JD # N198243